
CLUB HRC (1-12 MPH 0-15% GRADE) 425
PART # PART DESCRIPTION PRICE MODEL

2 32387-001 BELT, DRIVE, 180J10 $17.00 425

8 33509-002 BELT, WALKING, LENGTH 135 1/2 $290.00 425

2 10819-246 BOLT, 5/16-18 X 1, FRONT SHAFT RETAINER $0.28 425

4 10820-366 BOLT, ADJUSTMENT $5.50 425

10820-205 BOLT, GRADE MOTOR 1/4-20 X 1.25 NOLP 425

10820-207 BOLT, WHEEL,3/8-16 X 2.5 GRADE 8 $0.28 425

10827-205 BOLT,1/4-20 X .5 (CONFIG PLATE ETC.) $0.55 425

6 34372-001 CABLE, COMMUNICATION  (WAS 33165-001) $31.50 425

30113-001 CALIPERS, BELT TENSION $94.00 425

*2 31396-014 CIRCUIT BREAKER 10A (220V) $88.00 425

*2 31396-015 CIRCUIT BREAKER 20A (110V) $88.00 425

19488-002 COVER , SIDE RAIL, LH $144.00 425

19489-002 COVER , SIDE RAIL, RH $144.00 425

4 30204-001 DECK $290.00 425

1 19306-001 END CAP, FRONT, LH $14.00 425

1 19306-002 END CAP, FRONT, RH $14.00 425

1 33309-001 END CAP, REAR, LH $19.00 425

1 19058-002 END CAP, REAR, RH $23.00 425

35957-004 FIRMWARE U7 (36228-001KIT) N/C 425

32446-001 FLYWHEEL ASSY $171.00 425

14639-001 FOOT, REAR $3.03 425

10 14839-006 FUSE , VSD BOARD, 2A SLOW BLOW $2.20 425

10 14839-015 FUSE, 4A SLOW BLOW $2.48 425

1 30843-001 GEAR, SPUR, GRADE $11.00 425

30448-001 GRADE CHAIN  (KIT) $17.00 425

3 33171-002 GRADE POT, ASSY $58.00 425

4 19082-001 GRADE, LIMIT SWITCH $22.00 425

13044-001 GRADE, PINION SHAFT $84.00 425

1 19920-001 HANDRAIL ASSY, FRONT, WITH FOAM GRIP $44.00 425

32748-001 HOOD, COVER, FRONT $183.00 425

32744-001 HOOD, WELDMENT ASSEMBLY, REAR $330.00 425

33582-002 INRUSH LIMITER 110V $24.00 425

33582-001 INRUSH LIMITER 220V $17.00 425

33174-002 INSULATOR, SILPAD NON-EXIS 425

01100-002 KEY, FLYWHEEL 1/4 X 1/4 X 1 $1.10 425

35260-001 KEYBOARD $330.00 425

35258-001 KEYPANEL ASSY $1,386.00 425

35305-001 KICK PLATE $16.00 425

2 30448-001 KIT, GRADE CHAIN $17.00 425

1 33372-001 KIT, HARDWARE , SPARE $28.00 425

33503-001 KIT, ISOLATION, DRIVE MOTOR $53.00 425

35371-001 KIT, KEYPANEL CONVERSION $795.00 425

33511-001 KIT, MAINTENANCE,TRIPPLEFLEX $35.00 425

34331-001 KIT, POLAR BELT $87.00 425

34331-001 KIT, POLAR BELT, $87.00 425

*1 36935-001 KIT, SPARES, CONFIG PLATE 115 V DOMESTIC W/ POWERCORD $236.50 425

*1 36935-005 KIT, SPARES, CONFIG PLATE 220 V DOMESTIC W/ POWERCORD  $245.60 425

*1 36935-002 KIT, SPARES, CONFIG PLATE 220 V INTL $245.60 425

https://www.gympart.com/itemdesc.aspx?ic=Q006&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=TM054&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=TM007.6&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=TM007x&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=TM007.4L&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=TM007.5&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=TM007.7&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=TM007.4S&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=MDP139&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams


2 33502-001 KIT, WHEEL AND BOLT, CLUBTRACK,  3.50" $90.00 425

35259-001 LCD $270.00 425

10511-007 LOCK WASHER, SPLIT RING  $0.55 425

6 19296-001 MAGNETIC KEY $17.00 425

1 33316-002 MOTOR, ASSY, GRADE $422.00 425

1 32783-002 MOTOR, DRIVE, ASSY $413.00 425

07665-003 O-RING , FRONT HANDRAIL $1.10 425

36434-001 PLATE , MOUNT, VSD $35.00 425

34331-001 POLAR BELT/ STRAP $87.00 425

*2 30736-022 POWER CORD, AUSTRALIAN, 220 VOLT NOLP 425

*2 30610-004 POWER CORD, ENGLISH, 115 VOLT (ATTACHED)  $65.00 425

*2 30736-015 POWER CORD, GERMAN, FRENCH, SPANISH, 220 VOLT $81.46 425

*2 30736-013 POWER CORD, ITALIAN, 220 VOLT NOLP 425

*2 30736-020 POWER CORD, JAPANESE, 220 VOLT NOLP 425

*2 30736-012 POWER CORD, UK, 220 VOLT NOLP 425

32524-002 RACK GEAR $89.00 425

35687-001 RACK GEAR SHIM KIT N/C 425

15689-002 RETAINER, FRONT SHAFT $9.63 425

3 33507-002 ROLLER, DRIVE $290.00 425

3 33508-002 ROLLER, REAR $261.00 425

30579-016 SCREW, CONFIGPLATE TO HOOD, 10-32 X .375 $0.55 425

10836-105 SCREW, DECK, 1/4-20 X 1.25, TRUSS HEAD PHILLIPS $0.55 425

10836-185 SCREW, DECK, LONG, 1/4-20 X 2.25, TRUSS HEAD PHILLIPS $0.55 425

10 35239-183 SCREW, HOOD FRONT, ABOVE KICK PLATE, 8-32X .375, $1.10 425

10 10835-325 SCREW, HOOD, 1/4-20 X 1.00 TRUSS HEAD PHILLIPS $0.55 425

10827-212 SCREW, TRANSFORMER, 10-24 X .5 PH PHILLIPS NOLP 425

10833-145 SET SCREW, FLYWHEEL, 1/4-20 X 1/4 $0.55 425

10833-144 SET SCREW, GRADE  SPROCKET, 10-32 X .25 $0.28 425

30005-004 SIDE HANDRAIL, LH $140.67 425

30005-005 SIDE HANDRAIL, RH $140.67 425

32709-003 SIDE RAIL WELDMENT, LH $290.00 425

32707-003 SIDE RAIL WELDMENT, RH $290.00 425

32240-001 SPACER, DECK, REAR $6.16 425

19081-004 SPROCKET, GRADE MOTOR $20.00 425

19081-004 SPROCKET, GRADE MOTOR  $20.00 425

01227-006 STRAIN RELIEF $1.65 425

2 35420-001 TENSIONER REPAIR KIT $44.00 425

32784-001 TENSIONER, BELT $80.00 425

1 32706-001 TRANSFORMER ASSY $273.00 425

6 32975-002 VSD BOARD $750.00 425

32975-B02 VSD BOARD, FACTORY REPAIRED $750.00 425

36228-001 VSD FIRMWARE KIT N/C 425

01164-003 WASHER, FLAT $0.01 425

01182-001 WASHER, LOCK, #10 STAR $1.10 425

01164-005 WASHER, LOCK, 5/16, FRONT SHAFT RETAINER $0.28 425

https://www.gympart.com/itemdesc.aspx?ic=SMT008&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=QA002&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=QA004&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams


 CLUB HR (1-12 MPH 0-15% GRADE) 402
PART # PART DESCRIPTION PRICE MODEL

2 32387-001 BELT, DRIVE, 180J10 $17.00 402

8 33509-002 BELT, WALKING, LENGTH 135 1/2 $290.00 402

2 10819-246 BOLT, 5/16-18 X 1, FRONT SHAFT RETAINER $0.28 402

4 10820-366 BOLT, ADJUSTMENT $5.50 402

10820-205 BOLT, GRADE MOTOR 1/4-20 X 1.25 NOLP 402

10820-207 BOLT, WHEEL,3/8-16 X 2.5 GRADE 8 $0.28 402

10827-205 BOLT,1/4-20 X .5 (CONFIG PLATE ETC.) $0.55 402

4 34372-001 CABLE, COMMUNICATION  (WAS 33165-001) $31.50 402

30113-001 CALIPERS, BELT TENSION $94.00 402

*2 31396-014 CIRCUIT BREAKER 10A (220V) $88.00 402

*2 31396-015 CIRCUIT BREAKER 20A (110V) $88.00 402

19488-002 COVER , SIDE RAIL, LH $144.00 402

19489-002 COVER , SIDE RAIL, RH $144.00 402

4 30204-001 DECK $290.00 402

1 19306-001 END CAP, FRONT, LH $14.00 402

1 19306-002 END CAP, FRONT, RH $14.00 402

1 33309-001 END CAP, REAR, LH $19.00 402

1 19058-002 END CAP, REAR, RH $23.00 402

35957-004 FIRMWARE U7 (36228-001KIT) N/C 402

32446-001 FLYWHEEL ASSY $171.00 402

14639-001 FOOT, REAR $3.03 402

10 14839-006 FUSE , VSD BOARD, 2A SLOW BLOW $2.20 402

10 14839-015 FUSE, 4A SLOW BLOW $2.48 402

1 30843-001 GEAR, SPUR, GRADE $11.00 402

30448-001 GRADE CHAIN  (KIT) $17.00 402

3 33171-002 GRADE POT, ASSY $58.00 402

4 19082-001 GRADE, LIMIT SWITCH $22.00 402

13044-001 GRADE, PINION SHAFT $84.00 402

1 19920-001 HANDRAIL ASSY, FRONT, WITH FOAM GRIP $44.00 402

32748-001 HOOD, COVER, FRONT $183.00 402

32744-001 HOOD, WELDMENT ASSEMBLY, REAR $330.00 402

33582-002 INRUSH LIMITER 110V $24.00 402

33582-001 INRUSH LIMITER 220V $17.00 402

33174-002 INSULATOR, SILPAD NON-EXIS 402

01100-002 KEY, FLYWHEEL 1/4 X 1/4 X 1 $1.10 402

34298-001 KEYBOARD $451.00 402

34238-001 KEYPANEL ASSY $924.00 402

34238-001 KEYPANEL ASSY $924.00 402

35305-001 KICK PLATE $16.00 402

2 30448-001 KIT, GRADE CHAIN $17.00 402

1 33372-001 KIT, HARDWARE , SPARE $28.00 402

33503-001 KIT, ISOLATION, DRIVE MOTOR $53.00 402

34299-001 KIT, KEYPANEL CONVERSION $875.00 402

34299-001 KIT, KEYPANEL CONVERSION $875.00 402

33511-001 KIT, MAINTENANCE,TRIPPLEFLEX $35.00 402

34331-001 KIT, POLAR BELT $87.00 402

*1 36935-001 KIT, SPARES, CONFIG PLATE 115 V DOMESTIC W/ POWERCORD $236.50 402

*1 36935-005 KIT, SPARES, CONFIG PLATE 220 V DOMESTIC W/ POWERCORD  $245.60 402

https://www.gympart.com/itemdesc.aspx?ic=Q006&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=TM054&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=TM007.6&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=TM007x&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=TM007.4L&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=TM007.5&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=TM007.7&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=TM007.4S&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=MDP139&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams


*1 36935-002 KIT, SPARES, CONFIG PLATE 220 V INTL $245.60 402

2 33502-001 KIT, WHEEL AND BOLT, CLUBTRACK,  3.50" $90.00 402

10511-007 LOCK WASHER, SPLIT RING  $0.55 402

19296-001 MAGNETIC KEY $17.00 402

33316-002 MOTOR, GRADE, ASSY $422.00 402

1 32783-002 MOTOR, DRIVE, ASSY $413.00 402

07665-003 O-RING , FRONT HANDRAIL $1.10 402

34296-001 PCB, HRM $554.00 402

36434-001 PLATE , MOUNT, VSD $35.00 402

34331-001 POLAR BELT/ STRAP $87.00 402

*2 30736-022 POWER CORD, AUSTRALIAN, 220 VOLT NOLP 402

*2 30610-004 POWER CORD, ENGLISH, 115 VOLT (ATTACHED) $65.00 402

*2 30736-015 POWER CORD, GERMAN, FRENCH, SPANISH, 220 VOLT $81.46 402

*2 30736-013 POWER CORD, ITALIAN, 220 VOLT NOLP 402

*2 30736-020 POWER CORD, JAPANESE, 220 VOLT NOLP 402

*2 30736-012 POWER CORD, UK, 220 VOLT NOLP 402

32524-002 RACK GEAR $89.00 402

35687-001 RACK GEAR SHIM KIT N/C 402

15689-002 RETAINER, FRONT SHAFT $9.63 402

3 33507-002 ROLLER, DRIVE $319.00 402

3 33508-002 ROLLER, REAR $261.00 402

30579-016 SCREW, CONFIGPLATE TO HOOD, 10-32 X .375 $0.55 402

10836-105 SCREW, DECK, 1/4-20 X 1.25, TRUSS HEAD PHILLIPS  $0.55 402

10836-185 SCREW, DECK, LONG, 1/4-20 X 2.25, TRUSS HEAD PHILLIPS $0.55 402

10 35239-183 SCREW, HOOD FRONT, ABOVE KICK PLATE, 8-32 X .375, $1.10 402

10 10835-325 SCREW, HOOD, 1/4-20 X 1.00 TRUSS, HEAD PHILLIPS $0.55 402

10827-212 SCREW, TRANSFORMER, 10-24 X .5 PH PHILLIPS NOLP 402

10833-145 SET SCREW, FLYWHEEL, 1/4-20 X 1/4 $0.55 402

10833-144 SET SCREW, GRADE  SPROCKET, 10-32 X .25 $0.28 402

30005-004 SIDE HANDRAIL, LH $140.67 402

30005-005 SIDE HANDRAIL, RH $140.67 402

32709-003 SIDE RAIL WELDMENT, LH $299.00 402

32707-003 SIDE RAIL WELDMENT, RH $299.00 402

32240-001 SPACER, DECK, REAR $6.16 402

19081-004 SPROCKET, GRADE MOTOR $20.00 402

19081-004 SPROCKET, GRADE MOTOR  $20.00 402

01227-006 STRAIN RELIEF $1.65 402

1 35420-001 TENSIONER REPAIR KIT $44.00 402

32784-001 TENSIONER, BELT $80.00 402

1 32706-001 TRANSFORMER ASSY $273.00 402

6 32975-002 VSD BOARD $750.00 402

32975-B02 VSD BOARD, FACTORY REPAIRED $750.00 402

36228-001 VSD FIRMWARE KIT N/C 402

01164-003 WASHER, FLAT $0.01 402

01182-001 WASHER, LOCK, #10 STAR $1.10 402

01164-005 WASHER, LOCK, 5/16, FRONT SHAFT RETAINER $0.28 402

https://www.gympart.com/itemdesc.aspx?ic=SMT008&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=QA002&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=QA004&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams


 MEDTRACK SR60 (1-12 MPH 0-15% GRADE) 390
PART # PART DESCRIPTION PRICE MODEL

2 32387-001 BELT, DRIVE, POLY-V 180J10 $17.00 390

8 33509-002 BELT, WALKING, LENGTH 135 1/2 $290.00 390

6 10819-246 BOLT 5/16-18 X 1, FRONT SHAFT RETAINER $0.28 390

2 10820-366 BOLT, ADJUSTMENT, WALKING BELT TENSION $5.50 390

10820-105 BOLT, GRADE MOTOR 1/4-20 X 1.25 NOLP 390

10820-207 BOLT, WHEEL,3/8-16 X 2.5 GRADE 8 $0.28 390

10835-205 BOLT1/4-20X .5  (CONFIG PLATE ETC.) $0.55 390

4 34372-001 CABLE, COMMUNICATION  (WAS 33165-001) $31.50 390

30113-001 CALIPERS, BELT TENSION $94.00 390

*2 31396-014 CIRCUIT BREAKER 10A (220V) $88.00 390

*2 31396-015 CIRCUIT BREAKER 20A (110V) $88.00 390

19488-002 COVER , SIDE RAIL, LH $144.00 390

19489-002 COVER , SIDE RAIL, RH $144.00 390

4 30204-001 DECK $290.00 390

30448-001 GRADE CHAIN KIT $17.00 390

33316-002 GRADE MOTOR, ASSY $422.00 390

3 33171-002 GRADE POT, ASSY $58.00 390

4 19082-001 GRADE, LIMIT SWITCH $22.00 390

13044-001 GRADE, PINION SHAFT $84.00 390

1 19920-001 HANDRAIL ASSY, FRONT, WITH FOAM GRIP $44.00 390

33372-001 HARDWARE , SPARE $28.00 390

32748-001 HOOD, COVER, FRONT $183.00 390

32744-001 HOOD,WELDMENT ASSEMBLY, REAR $330.00 390

35822-002 INRUSH LIMITER 110V NOLP 390

35822-001 INRUSH LIMITER 220V NOLP 390

33174-002 INSULATOR, SILPAD NOLP 390

01100-002 KEY, FLYWHEEL 1/4 X 1/4 X 1 $1.10 390

33504-002 KEYPANEL ASSY, ENGLISH $268.00 390

33504-006 KEYPANEL ASSY, FRENCH NOLP 390

33504-004 KEYPANEL ASSY, GERMAN NOLP 390

33504-008 KEYPANEL ASSY, ITALIAN NOLP 390

33504-012 KEYPANEL ASSY, JAPANESE NOLP 390

33504-010 KEYPANEL ASSY, SPANISH NOLP 390

35305-001 KICK PLATE $16.00 390

33503-001 KIT, ISOLATION, DRIVE MOTOR $53.00 390

*1 36935-001 KIT, SPARES, CONFIG PLATE 115 V DOMESTIC W/ POWERCORD $236.50 390

*1 36935-005 KIT, SPARES, CONFIG PLATE 220 V DOMESTIC W/ POWERCORD  $245.60 390

*1 36935-002 KIT, SPARES, CONFIG PLATE 220 V INTL $245.60 390

2 33502-001 KIT, WHEEL AND BOLT , CLUBTRACK,  3.50" $90.00 390

8 33511-001 KIT,MAINTENANCE,TRIPPLEFLEX $35.00 390

33034-001 LABEL, HOOD, FRONT, MEDTRACK SR60 $13.00 390

10511-007 LOCK WASHER, SPLIT RING  $0.55 390

2 19296-002 MAGNETIC KEY $17.00 390

1 32783-002 MOTOR, DRIVE,ASSY $413.00 390

07665-003 O-RING , FRONT HANDRAIL $1.10 390

36434-001 PLATE , MOUNT, VSD (ALUMINUM ANGLE) $35.00 390

*2 30736-022 POWER CORD, AUSTRALIAN , 220 VOLT NOLP 390

*2 30610-004 POWER CORD, ENGLISH, 115 VOLT $65.00 390

https://www.gympart.com/itemdesc.aspx?ic=Q006&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=TM054&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=TM007.6&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=TM007x&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=TM007.4L&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=TM007.5&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=TM007.7&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=TM007.4S&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=MDP139&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams


*2 30736-015 POWER CORD, GERMAN, FRENCH, SPANISH , 220 VOLT $81.46 390

*2 30736-013 POWER CORD, ITALIAN, 220 VOLT NOLP 390

*2 30610-004 POWER CORD, JAPANESE , 110 VOLT $65.00 390

*2 30736-020 POWER CORD, JAPANESE , 220 VOLT NOLP 390

*2 30736-012 POWER CORD, UK, 220 VOLT NOLP 390

32524-002 RACK GEAR $89.00 390

35687-001 RACK GEAR SHIM KIT N/C 390

15689-002 RETAINER, FRONT SHAFT $9.63 390

3 33507-002 ROLLER, DRIVE $319.00 390

3 33508-002 ROLLER, REAR $261.00 390

30579-016 SCREW, CONFIGPLATE  10-32 X .375 $0.55 390

10836-105 SCREW, DECK, 1/4-20 X 1.25, TRUSS HEAD PHILLIPS $0.55 390

10836-185 SCREW, DECK, LONG, 1/4-20 X 2.25, TRUSS HEAD PHILLIPS $0.55 390

10 35239-183 SCREW, HOOD FRONT, ABOVE KICK PLATE, 8-32 X .375, $1.10 390

10 10835-325 SCREW, HOOD, 1/4-20 X 1.00 TRUSS HEAD PHILLIPS $0.55 390

10827-212 SCREW, TRANSFORMER, 10-24 X .5 PH PHILLIPS NOLP 390

10833-144 SET SCREW, GRADE  SPROCKET , 10-32 X .25 $0.28 390

10833-145 SETSCREW, FLYWHEEL, 1/4-20 X1/4 $0.55 390

30005-004 SIDE HANDRAIL, LH $140.67 390

30005-005 SIDE HANDRAIL, RH $140.67 390

32709-003 SIDE RAIL WELDMENT, LH $290.00 390

32707-003 SIDE RAIL WELDMENT, RH $290.00 390

32240-001 SPACER, DECK, REAR $6.16 390

19081-004 SPROCKET, GRADE MOTOR  $20.00 390

01227-006 STRAIN RELIEF $1.65 390

1 35420-001 TENSIONER REPAIR KIT $44.00 390

32784-001 TENSIONER, BELT $80.00 390

1 32706-001 TRANSFORMER ASSY $273.00 390

6 32975-002 VSD BOARD $750.00 390

32975-B02 VSD BOARD, FACTORY REPAIR $750.00 390

36228-001 VSD FIRMWARE KIT N/C 390

01164-003 WASHER, FLAT $0.01 390

01182-001 WASHER, LOCK, #10 STAR $1.10 390

01164-005 WASHER, LOCK, 5/16, FRONT SHAFT RETAINER $0.28 390

https://www.gympart.com/itemdesc.aspx?ic=SMT008&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=QA002&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=QA004&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams


CLUB+HD (1-12 MPH 0-15% GRADE) 382
PART # PART DESCRIPTION PRICE MODEL

2 32387-001 BELT, DRIVE, 180J10 $17.00 382

8 33509-002 BELT, WALKING, LENGTH 135 1/2 $290.00 382

2 10819-246 BOLT, 5/16-18 X 1, FRONT SHAFT RETAINER $0.28 382

4 10820-366 BOLT, ADJUSTMENT $5.50 382

10820-205 BOLT, GRADE MOTOR 1/4-20 X 1.25 NOLP 382

10820-207 BOLT, WHEEL,3/8-16 X 2.5 GRADE 8 $0.28 382

10827-205 BOLT,1/4-20 X .5 (CONFIG PLATE ETC.) $0.55 382

4 34372-001 CABLE, COMMUNICATION  (WAS 33165-001) $31.50 382

30113-001 CALIPERS, BELT TENSION $94.00 382

*2 31396-014 CIRCUIT BREAKER 10A (220V) $88.00 382

*2 31396-015 CIRCUIT BREAKER 20A (110V) $88.00 382

19488-002 COVER , SIDE RAIL, LH $144.00 382

19489-002 COVER , SIDE RAIL, RH $144.00 382

4 30204-001 DECK $290.00 382

1 19306-001 END CAP, FRONT, LH $14.00 382

1 19306-002 END CAP, FRONT, RH $14.00 382

1 33309-001 END CAP, REAR, LH $19.00 382

1 19058-002 END CAP, REAR, RH $23.00 382

35957-004 FIRMWARE U7 (36228-001KIT) N/C 382

32446-001 FLYWHEEL ASSY $171.00 382

14639-001 FOOT, REAR $3.03 382

14839-006 FUSE , VSD BOARD, 2A SLOW BLOW $2.20 382

10 14839-015 FUSE, 4A SLOW BLOW $2.48 382

1 30843-001 GEAR, SPUR, GRADE $11.00 382

30448-001 GRADE CHAIN  (KIT) $17.00 382

3 33171-002 GRADE POT, ASSY $58.00 382

4 19082-001 GRADE, LIMIT SWITCH $22.00 382

13044-001 GRADE, PINION SHAFT $84.00 382

1 19920-001 HANDRAIL ASSY, FRONT, WITH FOAM GRIP $44.00 382

32748-001 HOOD, COVER, FRONT $183.00 382

32744-001 HOOD, WELDMENT ASSEMBLY, REAR $330.00 382

33582-002 INRUSH LIMITER 110V $24.00 382

33582-001 INRUSH LIMITER 220V $17.00 382

33174-002 INSULATOR, SILPAD NON-EXIS 382

01100-002 KEY, FLYWHEEL 1/4 X 1/4 X 1 $1.10 382

33505-001 KEYBOARD $330.00 382

34505-001 KEYPANEL ASSY $865.00 382

35305-001 KICK PLATE $16.00 382

2 30448-001 KIT, GRADE CHAIN $17.00 382

1 33372-001 KIT, HARDWARE, SPARE $28.00 382

33503-001 KIT, ISOLATION, DRIVE MOTOR $53.00 382

34505-001 KIT, KEYPANEL CONVERSION $865.00 382

33511-001 KIT, MAINTENANCE, TRIPPLEFLEX $35.00 382

*1 36935-001 KIT, SPARES, CONFIG PLATE 115 V DOMESTIC W/ POWERCORD $236.50 382

*1 36935-005 KIT, SPARES, CONFIG PLATE 220 V DOMESTIC W/ POWERCORD  $245.60 382

*1 36935-002 KIT, SPARES, CONFIG PLATE 220 V INTL $245.60 382

2 33502-001 KIT, WHEEL AND BOLT, CLUBTRACK,  3.50" $90.00 382

10511-007 LOCK WASHER, SPLIT RING  $0.55 382

https://www.gympart.com/itemdesc.aspx?ic=Q006&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=TM054&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=TM007.6&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=TM007x&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=TM007.4L&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=TM007.5&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=TM007.7&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=TM007.4S&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=MDP139&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams


6 19296-001 MAGNETIC KEY $17.00 382

33316-002 MOTOR, ASSY, GRADE $422.00 382

1 32783-002 MOTOR, DRIVE, ASSY $413.00 382

07665-003 O-RING , FRONT HANDRAIL $1.10 382

33519-002 PCBA, MCU $578.00 382

36434-001 PLATE, MOUNT, VSD $35.00 382

*2 30736-022 POWER CORD, AUSTRALIAN, 220 VOLT NOLP 382

*2 30610-004 POWER CORD, ENGLISH, 115 VOLT(ATTACHED)  $65.00 382

*2 30736-015 POWER CORD, GERMAN, FRENCH, SPANISH, 220 VOLT $81.46 382

*2 30736-013 POWER CORD, ITALIAN, 220 VOLT NOLP 382

*2 30736-020 POWER CORD, JAPANESE, 220 VOLT NOLP 382

*2 30736-012 POWER CORD, UK, 220 VOLT NOLP 382

32524-002 RACK GEAR $89.00 382

35687-001 RACK GEAR SHIM KIT N/C 382

15689-002 RETAINER, FRONT SHAFT $9.63 382

3 33507-002 ROLLER, DRIVE $319.00 382

3 33508-002 ROLLER, REAR $261.00 382

30579-016 SCREW, CONFIGPLATE TO HOOD, 10-32 X .375 $0.55 382

10836-105 SCREW, DECK, 1/4-20 X 1.25, TRUSS HEAD PHILLIPS  $0.55 382

10836-185 SCREW, DECK, LONG, 1/4-20 X 2.25, TRUSS HEAD PHILLIPS  $0.55 382

10 35239-183 SCREW, HOOD FRONT, ABOVE KICK PLATE, 8-32 X .375, $1.10 382

10 10835-325 SCREW, HOOD, 1/4-20 X 1.00 TRUSS HEAD PHILLIPS $0.55 382

10827-212 SCREW, TRANSFORMER, 10-24 X .5 PH PHILLIPS NOLP 382

10833-145 SET SCREW, FLYWHEEL, 1/4-20 X 1/4 $0.55 382

10833-144 SET SCREW, GRADE  SPROCKET, 10-32 X .25 $0.28 382

30005-004 SIDE HANDRAIL, LH $140.67 382

30005-005 SIDE HANDRAIL, RH $140.67 382

32709-003 SIDE RAIL WELDMENT, LH $299.00 382

32707-003 SIDE RAIL WELDMENT, RH $299.00 382

32240-001 SPACER, DECK, REAR $6.16 382

19081-004 SPROCKET, GRADE MOTOR $20.00 382

19081-004 SPROCKET, GRADE MOTOR  $20.00 382

01227-006 STRAIN RELIEF $1.65 382

1 35420-001 TENSIONER REPAIR KIT $44.00 382

32784-001 TENSIONER, BELT $80.00 382

1 32706-001 TRANSFORMER ASSY $273.00 382

6 32975-002 VSD BOARD $750.00 382

32975-B02 VSD BOARD, FACTORY REPAIRED $750.00 382

36228-001 VSD FIRMWARE KIT N/C 382

01164-003 WASHER, FLAT $0.01 382

01182-001 WASHER, LOCK, #10 STAR $1.10 382

01164-005 WASHER, LOCK, 5/16, FRONT SHAFT RETAINER $0.28 382

https://www.gympart.com/itemdesc.aspx?ic=SMT008&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=QA002&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=QA004&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams


MEDTRACK CR60  .6-7.2 MPH  0-15% GRADE 380
PART # PART DESCRIPTION PRICE MODEL

2 32387-002 BELT, DRIVE, POLY-V, 300J10 $17.00 380

8 33509-002 BELT, WALKING, LENGTH 135 1/2 $290.00 380

6 10819-246 BOLT 5/16-18 X 1, FRONT SHAFT RETAINER $0.28 380

2 10820-366 BOLT, ADJUSTMENT, WALKING BELT TENSION $5.50 380

10820-105 BOLT, GRADE MOTOR 1/4-20 X 1.25 NOLP 380

10820-207 BOLT, WHEEL,3/8-16 X 2.5 GRADE 8 $0.28 380

10835-205 BOLT1/4-20X .5 $0.55 380

4 34372-001 CABLE, COMMUNICATION  (WAS 33165-001) $31.50 380

30113-001 CALIPERS, BELT TENSION $94.00 380

*2 31396-014 CIRCUIT BREAKER 10A (220V) $88.00 380

*2 31396-015 CIRCUIT BREAKER 20A (110V) $88.00 380

19488-002 COVER , SIDE RAIL, LH $144.00 380

19489-002 COVER , SIDE RAIL, RH $144.00 380

4 30204-001 DECK $290.00 380

1 19306-001 END CAP, FRONT, LH $14.00 380

1 19306-002 END CAP, FRONT, RH $14.00 380

2 19058-002 END CAP, REAR $19.00 380

2 33309-001 END CAP, REAR $19.00 380

35957-004 FIRMWARE U7 (36228-001KIT) N/C 380

32446-003 FLYWHEEL ASSY $171.00 380

14639-001 FOOT, REAR $3.03 380

14839-006 FUSE , VSD BOARD, 2A SB $2.20 380

10 14839-015 FUSE, 4A $2.48 380

1 30843-001 GEAR, SPUR, GRADE $11.00 380

30448-001 GRADE CHAIN  (KIT) $17.00 380

30448-001 GRADE CHAIN KIT $17.00 380

33316-002 GRADE MOTOR, ASSY $422.00 380

3 33171-002 GRADE POT, ASSY $58.00 380

13044-001 GRADE, PINION SHAFT $84.00 380

1 19920-001 HANDRAIL ASSY, FRONT, WITH FOAM GRIP $44.00 380

33372-001 HARDWARE , SPARE, INSTALLATION $28.00 380

32748-001 HOOD, COVER, FRONT $183.00 380

32744-001 HOOD,WELDMENT ASSEMBLY, REAR $330.00 380

35822-002 INRUSH LIMITER 110V NOLP 380

35822-001 INRUSH LIMITER 220V NOLP 380

33174-002 INSULATOR, SILPAD NON-EXIS 380

01100-002 KEY, FLYWHEEL 1/4 X 1/4 X 1 $1.10 380

33504-002 KEYPANEL ASSY, ENGLISH $268.00 380

33504-006 KEYPANEL ASSY, FRENCH NOLP 380

33504-004 KEYPANEL ASSY, GERMAN NOLP 380

33504-008 KEYPANEL ASSY, ITALIAN NOLP 380

33504-012 KEYPANEL ASSY, JAPANESE NOLP 380

33504-010 KEYPANEL ASSY, SPANISH NOLP 380

35305-001 KICK PLATE $16.00 380

33503-001 KIT, ISOLATION, DRIVE MOTOR $53.00 380

*1 36935-001 KIT, SPARES, CONFIG PLATE 115 V DOMESTIC W/ POWERCORD $236.50 380

*1 36935-005 KIT, SPARES, CONFIG PLATE 220 V DOMESTIC W/ POWERCORD  $245.60 380

*1 36935-002 KIT, SPARES, CONFIG PLATE 220 V INTL $245.60 380

https://www.gympart.com/itemdesc.aspx?ic=TM054&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=TM007.6&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=TM007x&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=TM007.4L&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=TM007.5&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=TM007.7&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=TM007.4S&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=MDP139&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams


2 33502-001 KIT, WHEEL AND BOLT , CLUBTRACK,  3.50" $90.00 380

8 33511-001 KIT,MAINTENANCE,TRIPPLEFLEX $35.00 380

33034-002 LABEL, HOOD, FRONT , MEDTRACK  CR60 $13.00 380

19082-001 LIMIT SWITCH $22.00 380

10511-007 LOCK WASHER, SPLIT RING  $0.55 380

2 19296-002 MAGNETIC KEY $17.00 380

1 32783-002 MOTOR, DRIVE,ASSY $413.00 380

07665-003 O-RING , FRONT HANDRAIL $1.10 380

36434-001 PLATE , MOUNT, VSD (ALUMINUM ANGLE) $35.00 380

*2 30736-022 POWER CORD, AUSTRALIAN , 220 VOLT NOLP 380

*2 30610-004 POWER CORD, ENGLISH, 115 VOLT $65.00 380

*2 30736-015 POWER CORD, GERMAN, FRENCH, SPANISH , 220 VOLT $81.46 380

*2 30736-013 POWER CORD, ITALIAN, 220 VOLT NOLP 380

*2 30610-004 POWER CORD, JAPANESE , 110 VOLT $65.00 380

*2 30736-020 POWER CORD, JAPANESE , 220 VOLT NOLP 380

*2 30736-012 POWER CORD, UK, 220 VOLT NOLP 380

32524-002 RACK GEAR $89.00 380

35687-001 RACK GEAR SHIM KIT N/C 380

15689-002 RETAINER, FRONT SHAFT $9.63 380

3 33507-001 ROLLER, DRIVE $319.00 380

3 33508-002 ROLLER, REAR $261.00 380

30579-016 SCREW, CONFIGPLATE  10-32 X .375 $0.55 380

10836-105 SCREW, DECK, 1/4-20 X 1.25, TRUSS HEAD PHILLIPS $0.55 380

10836-185 SCREW, DECK, LONG, 1/4-20 X 2.25, TRUSS HEAD PHILLIPS $0.55 380

10 35239-183 SCREW, HOOD FRONT, ABOVE KICK PLATE, 8-32 X .375, $1.10 380

10 10835-325 SCREW, HOOD, 1/4-20 X 1.00 TRUSS HEAD PHILLIPS $0.55 380

10827-212 SCREW, TRANSFORMER, 10-24 X .5 PH PHILLIPS NOLP 380

10833-144 SET SCREW, GRADE  SPROCKET , 10-32 X .25 $0.28 380

10833-145 SETSCREW, FLYWHEEL, 1/4-20 X1/4 $0.55 380

30005-004 SIDE HANDRAIL, LH $140.67 380

30005-005 SIDE HANDRAIL, RH $140.67 380

32709-004 SIDE RAIL WELDMENT, LH $290.00 380

32707-004 SIDE RAIL WELDMENT, RH $290.00 380

32240-001 SPACER, DECK, REAR $6.16 380

19081-004 SPROCKET, GRADE MOTOR $20.00 380

19081-004 SPROCKET, GRADE MOTOR  $20.00 380

01227-006 STRAIN RELIEF $1.65 380

35420-001 TENSIONER REPAIR KIT $44.00 380

32784-001 TENSIONER, BELT $80.00 380

1 32706-001 TRANSFORMER ASSY $273.00 380

6 32975-002 VSD BOARD $750.00 380

32975-B02 VSD BOARD, FACTORY REPAIR $750.00 380

36228-001 VSD FIRMWARE KIT N/C 380

01164-003 WASHER, FLAT $0.01 380

01182-001 WASHER, LOCK, #10 STAR $1.10 380

01164-005 WASHER, LOCK, 5/16, FRONT SHAFT RETAINER $0.28 380

01164-005 WASHER, LOCK, 5/16, FRONT SHAFT RETAINER $0.28 380

https://www.gympart.com/itemdesc.aspx?ic=Q006&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=SMT008&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=QA004&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams


CLUBTRACK HD (1-12 MPH 0-15% GRADE) 377
PART # PART DESCRIPTION PRICE MODEL

2 32387-001 BELT, DRIVE, 180J10 $17.00 377

8 33509-002 BELT, WALKING, LENGTH 135 1/2 $290.00 377

2 10819-246 BOLT, 5/16-18 X 1, FRONT SHAFT RETAINER $0.28 377

4 10820-366 BOLT, ADJUSTMENT $5.50 377

10820-205 BOLT, GRADE MOTOR 1/4-20 X 1.25 NOLP 377

10820-207 BOLT, WHEEL,3/8-16 X 2.5 GRADE 8 $0.28 377

10827-205 BOLT,1/4-20 X .5 (CONFIG PLATE ETC.) $0.55 377

4 34372-001 CABLE, COMMUNICATION  (WAS 33165-001) $31.50 377

30113-001 CALIPERS, BELT TENSION $94.00 377

*2 31396-014 CIRCUIT BREAKER 10A (220V) $88.00 377

*2 31396-015 CIRCUIT BREAKER 20A (110V) $88.00 377

19488-002 COVER , SIDE RAIL, LH $144.00 377

19489-002 COVER , SIDE RAIL, RH $144.00 377

4 30204-001 DECK $290.00 377

1 19306-001 END CAP, FRONT, LH $14.00 377

1 19306-002 END CAP, FRONT, RH $14.00 377

1 33309-001 END CAP, REAR, LH $19.00 377

1 19058-002 END CAP, REAR, RH $23.00 377

35957-004 FIRMWARE U7 (36228-001KIT) N/C 377

32446-001 FLYWHEEL ASSY $171.00 377

14639-001 FOOT, REAR $3.03 377

10 14839-006 FUSE , VSD BOARD, 2A SLOW BLOW $2.20 377

10 14839-015 FUSE, 4A SLOW BLOW $2.48 377

1 30843-001 GEAR, SPUR, GRADE $11.00 377

30448-001 GRADE CHAIN  (KIT) $17.00 377

3 33171-002 GRADE POT, ASSY $58.00 377

4 19082-001 GRADE, LIMIT SWITCH $22.00 377

13044-001 GRADE, PINION SHAFT $84.00 377

1 19920-001 HANDRAIL ASSY, FRONT, WITH FOAM GRIP $44.00 377

32748-001 HOOD, COVER, FRONT $183.00 377

32744-001 HOOD, WELDMENT ASSEMBLY, REAR $330.00 377

33582-002 INRUSH LIMITER 110V $24.00 377

33582-001 INRUSH LIMITER 220V $17.00 377

33174-002 INSULATOR, SILPAD NON-EXIS 377

01100-002 KEY, FLYWHEEL 1/4 X 1/4 X 1 $1.10 377

33504-001 KEYBOARD $268.00 377

34506-001 KEYPANEL ASSY $477.00 377

35305-001 KICK PLATE $16.00 377

2 30448-001 KIT, GRADE CHAIN $17.00 377

1 33372-001 KIT, HARDWARE , SPARE $28.00 377

33503-001 KIT, ISOLATION, DRIVE MOTOR $53.00 377

34506-001 KIT, KEYPANEL CONVERSION $477.00 377

33511-001 KIT, MAINTENANCE,TRIPPLEFLEX $35.00 377

*1 36935-001 KIT, SPARES, CONFIG PLATE 115 V DOMESTIC W/ POWERCORD $236.50 377

*1 36935-005 KIT, SPARES, CONFIG PLATE 220 V DOMESTIC W/ POWERCORD  $245.60 377

*1 36935-002 KIT, SPARES, CONFIG PLATE 220 V INTL $245.60 377

2 33502-001 KIT, WHEEL AND BOLT, CLUBTRACK,  3.50" $90.00 377

10511-007 LOCK WASHER, SPLIT RING  $0.55 377

https://www.gympart.com/itemdesc.aspx?ic=Q006&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=TM054&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=TM007.6&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=TM007x&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=TM007.4L&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=TM007.5&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=TM007.7&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=TM007.4S&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=MDP139&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams


6 19296-001 MAGNETIC KEY $17.00 377

33316-002 MOTOR, ASSY, GRADE $422.00 377

1 32783-002 MOTOR, DRIVE, ASSY $413.00 377

07665-003 O-RING, FRONT HAND RAIL $1.10 377

36434-001 PLATE , MOUNT, VSD $35.00 377

*2 30736-022 POWER CORD, AUSTRALIAN, 220 VOLT NOLP 377

*2 30610-004 POWER CORD, ENGLISH, 115 VOLT (ATTACHED) $65.00 377

*2 30736-015 POWER CORD, GERMAN, FRENCH, SPANISH, 220 VOLT $81.46 377

*2 30736-013 POWER CORD, ITALIAN, 220 VOLT NOLP 377

*2 30736-020 POWER CORD, JAPANESE, 220 VOLT NOLP 377

*2 30736-012 POWER CORD, UK, 220 VOLT NOLP 377

32524-002 RACK GEAR $89.00 377

35687-001 RACK GEAR SHIM KIT N/C 377

15689-002 RETAINER, FRONT SHAFT $9.63 377

3 33507-002 ROLLER, DRIVE $319.00 377

3 33508-002 ROLLER, REAR $261.00 377

30579-016 SCREW, CONFIGPLATE TO HOOD, 10-32 X .375 $0.55 377

10836-105 SCREW, DECK, 1/4-20 X 1.25, TRUSS HEAD PHILLIPS $0.55 377

10836-185 SCREW, DECK, LONG, 1/4-20 X 2.25, TRUSS HEAD PHILLIPS $0.55 377

10 35239-183 SCREW, HOOD FRONT, ABOVE KICK PLATE, 8-32 X .375, $1.10 377

10 10835-325 SCREW, HOOD, 1/4-20 X 1.00 TRUSS HEAD PHILLIPS $0.55 377

10827-212 SCREW, TRANSFORMER, 10-24 X .5 PH PHILLIPS NOLP 377

10833-145 SET SCREW, FLYWHEEL, 1/4-20 X 1/4 $0.55 377

10833-144 SET SCREW, GRADE  SPROCKET, 10-32 X .25 $0.28 377

30005-004 SIDE HANDRAIL, LH $140.67 377

30005-005 SIDE HANDRAIL, RH $140.67 377

32709-003 SIDE RAIL WELDMENT, LH $299.00 377

32707-003 SIDE RAIL WELDMENT, RH $299.00 377

32240-001 SPACER, DECK, REAR $6.16 377

19081-004 SPROCKET, GRADE MOTOR $20.00 377

19081-004 SPROCKET, GRADE MOTOR  $20.00 377

01227-006 STRAIN RELIEF $1.65 377

35420-001 TENSIONER REPAIR KIT $44.00 377

32784-001 TENSIONER, BELT $80.00 377

1 32706-001 TRANSFORMER ASSY $273.00 377

6 32975-002 VSD BOARD $750.00 377

32975-B02 VSD BOARD, FACTORY REPAIRED $750.00 377

36228-001 VSD FIRMWARE KIT N/C 377

01164-003 WASHER, FLAT $0.01 377

01182-001 WASHER, LOCK, #10 STAR $1.10 377

01164-005 WASHER, LOCK, 5/16, FRONT SHAFT RETAINER $0.28 377

https://www.gympart.com/itemdesc.aspx?ic=SMT008&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=QA002&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=QA004&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams

